

**ACOUSTICS TEST RESULTS : PIPE  
SILENTE BLACK FROM GABBAPLAST**

N/Réf. : DSC /2017-036/ PD/BG  
March 7, 2017

Subject: Acoustic tests according to NF EN 14366

<b>MANUFACTURER</b>	Gabbaplast
<b>PIPE</b>	Silente Black DN110
<b>CONFIGURATIONS</b>	Vertical
<b>FITTING SYSTEM</b>	2 brackets low noise
<b>FALLING TERMINATION</b>	2 Silente Black 45° bends

Tested system

Index / Flow rate	0.5 l/s	1.0 l/s	2.0 l/s	4.0 l/s
$L_{sc,A}$	13	15	17	17

Values in dB(A) calculated from 100 Hz to 5000 Hz

Tests according to NF EN 14366 (Report CSTB 26066820 of March 2017)



Pascal DUCRUET